l_D M BARD'N Eroup: 4L.D

A KOHLER. COMPAN'Engine: 4LD 640 Drawing: L

CYLINDER HEAD/ROCKER ARM BOX/VALVES

POS. |CODE DESCRIPTION Qty
1 2125.069 rocker arm cover 1
2 1200.014 O ring 1
3 050.050 BREATHER CAP 1
4 9055.003 starter cap 1
5 3695.038 safety wire 1
6 8506.003 engine liftiing eye 1
7 9732.063 screw M 8 X 35 2
8 850.002 rocker arm adjuster 1
9 3240.010 nut M 7 1

1 ?125.090 rocker arm cover for compression release 1
10 4330.023 ROCKER ARM ASS.Y 1
11 6045.029 rocker arm shaft 1
12 9765.051 screw M 6 X 1 X 8 1
13 850.002 rocker arm adjuster 1
14 3240.010 nut M 7 1
15 «————- » see Pos. 10 ... 0
16 6800.050 stud M 10 X 23 (38) 2
17 4400.007 gasket 0,50 1
18 1160.013 circlip 1
19 4845.158 inlet v.guide std. 1
19 4845.159 inlet v.guide +0,50 1
20 4845.160 eXhaust v.guide std. 1
20 4845.161 eXhaust v.guide +0,50 1
21 1160.013 circlip 1
22 3206.015 nut 4
23 1200.027 rubber o0il seal 1
24 7625.227 washer 4
25 2135.067 cap 1
26 6410.018 retainer with half-collets 2
27 201.003 CYLINDER HEAD ASS.Y 1
27 p201.004 CYLINDER HAED 1
28 4730.107 head gasket 0,70 1
28 4730.108 head gasket 0,80 1
28 4730.109 head gasket 0,90 1
28 4730.110 head gasket 1,00 1
28 4730.111 head gasket 1,10 1
29 8000.046 inlet v.seat 1
30 8000.047 eXhaust v.seat 1
31 6800.050 stud M 10 X 23 (38) 2
32 8990.017 plug 1
33 6410.037 retainer 2
34 652.019 intake wvalve 1
35 9685.031 eXhaust valve 1
36 5755.004 valve spring 2

printed by LOMBARDINI:

11/08/2010 -

1




Engine: 4L.D 640 Drawing: L

4L.D

15

§

:zj 26
e
-

36

a@

32 33 34 35

10 11 12 13 14

025
@-—: — T
|

g ——— - - -

g

printed by LOMBARDINI: 11/08/2010



